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Z A4 H:

#k 1

PARTS NAME:

BRACKET 1

SN PART NO. DESCRIPTION DESCRIPTION QrY REMARKS
BESE M4 AR 4K G0 A 4t

1 |F15-01010007 Bl R NUT, SELF-LOCKING )

2 [F15-01010003 RAE 2 PLATE, MOUNT DAMPER 1

3 |F15-01010001 % IR E R LG BOLT, CLAMP BRACKET {

4 |F15-01010201 ERRHE BRACKET, RIGHT 1

5 |F15-01010103 BN AR SCREW, FLAT HEXAGON 4

6 |F15-01010105 A A PLATE, TILT STOPPER )

T |F15-01010104 Vb0 WASHER, WAVE |

8 |F15-01010202 EHAEA TIGHTYIRE, BARTHING A {

9 |0B/T818-M6x8 R L BAT Mexs SCREW Mox3 {

10 |F15-01010002 YR ELE VASHER, NYLON )
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FUELH: |HE
PARTS NAME: | BRACKET 1
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEE | 3RS REAR (X FHEAR G §E F2id
11 [F15-01010302 Fett y e A BUSHING, ROTARY BRACKET )
12 |F15-01010308 AEXRRAHE BUSHING, ORIENTATION 1
13 [F15-01010309 HETRE LN WASHER, NYLON {
14 |T15-01010301 wELE BRACKET, ROTARY 1
15 |F15-00010311 HETEREME BUSHING, NYLON 1
16 [F15-01010100 33 Sl LEFT BRACKET ASSY 1
17 |GB/T5782-H6x145 AR Nox145 BOLT M6x145 1
18 [F15-01010400 AR RALAT A% LIMITATIVE ROD ASSY 1
19 [F15-01010402 {38 CONICAL SPRING |
20 |F15-01010006 HhEE TUBE, BOLT 1
21 |GB/T896-4 ForE 4 CIRCLIP 4 1
22 |GB/T818-M8x10 TR AT M8x10 SCREW M8x10 2
23 |F15-01010316 I C 3% LONG SHAFT, LOCK ANGLE 1
24 |6B/T896-5 FOE S CIRCLIP § 3
25 |F15-01010304 BETRERS SPRING, TENSION 1
26 |F15-01010306 Rk LEVER, ANCLE ORIENTATION 1
27 |GB/T818-M5x6 A L AT MSx6 SCREW M5x6 1
28 |F15-01010307 RSk ROD, TILT LOCK 1
29 |F4-01010005 s 1 Ll RIVET, CLAMP HANDLE )
30 |F15-01010102 Yy CLAMP BOLT, TRANSOM )
31 |F4-01010004 e R F 4 CLAMP HANDLE, TRANSOM )
30 [F15-01010305 A RS TILT LOCKED HANDLE ASSY 1
33 |F15-0101031 il Ee St SHAFT, STOPPER ]
34 [F15-01010313 fE TR TILT LOCKED BRACKET ASSY 1
35 |F15-01010317-3 RS RN TILT LOCKED SHAFT § 1
3 |F15-010103L7-2 RESENE TILT LOCKED OUT BRACKET ]
37 [F15-01010315 AEGREDS TORSION SPRING {
33 [F15-01010314 fES RS TENSION SPRING |
39 [F15-01010317-1 HESERE TILT LOCKED INNER BRACKET | 1
40 |CB/T848-6 MNAE 6 VASHER 6 |
41 |6B/T6170-6 A AR N6 NUT M6 1
4)  [F4-01010003 AR R H & CLAMP PLATE, TRANSOM )
43 |F15-01010200 o B g RIGHT BRACKET ASSY 1
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PARTS NAME: | BRACKET 2
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FWh4R: K2 )
PARTS NAME: |BRACKET 2
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
Cain i IE di kil bzl AR GEX) §E kit
1 |6B/T6170-H8 NEEE 18 NUT M8 )
2 |115-00000001 i PLATE 1
3 |6B/T900-M8x50 L8 N8xs0 BOLT, DOUBLE HEAD )
4 |T15-02010000 RARREE4H MOUNT DAMPER ASSY 1
S |GB/T5783-M6x18 AR M6x18 BOLT Meéx18 3
6 |6B/T97. 16 T4E 6 VASHER 6 3
T |T15-02000003 KEFHEL UPPER SEAL, WATER TUBE 1
8 |T15-01010001 Bk BRACKET, HELM 1
9 [F15-01000003 fe sk L4 WASHER, UPPER 1
10 |F15-01000001 etk Ltk BUSH, UPPER 1
11 |F15-01000002 At R LOCKED PLATE, UPPER 1
12 |F15-01010303 BEEREHE SEAL, LOCK BOLT 1
13 |B/T5783-H6x20 AR N6x20 BOLT M6x20 1
14 [JB/T 7940. 1-M6 ERAEE AR M6 GREASE CUP,DIRECT INFUSE M6 | 1
15 |F15-01000004 et TAA BRACKET BUSHING, LONER 1
16 (GB/T3452. 1-30x3. 55 | TFAHAOHE30x 3. 55 0-RING 30x3.55 1
17 |F15-01000006 FETETHE BRACKET WASHER, LOWER 1
18 |T15-00000006 ERRRR MOUNT DAMPER, LEFT AND RIGHT | 2
19 |T15-02000002 KR R4 CASKET, MOUNT DANPER 1
20 |115-00000005 BERIE SHELL, MOUNT DAMPER 2
21 |T15-00000007 WRES MOUNT DAMPER, FRONT 1
22 |115-02010100 B4 %D TIGHTWIRE, EARTHING B {
23 |6B/T97.1-6 THE 6 VASHER 6 4
24 |6B/T5782-M6xT5 NEER MoxT5 BOLT M6x75 )
25 |6B/TS782-M6x55 B Moxss BOLT M6xS$ )
26 |6B/T6177-H6 Nk ZEEE N6 NUT M6 4
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PARTS NAME: | STEBRING
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FHELH |BRAS
PARTS NAME: | STEERING
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEE | REHRS REAR (X FHEAR G §E At
1 |T15-01020100 wiaEaH THROTTLE CABLE ASSY 2

) |GB/T889. 18 T EABREN RS EERYS |LOCKING NUT M8 1
3 |115-01000005 FREMER PLATE, TILLER HANDLE 1
4 |T15-01000004 Fiunz () BANDLE BUHING, LOVER 1
5 |cB/15783-M6x30 N ER Mox30 BOLT M6x30 1
6 |GB/T97.1-6 T4E 6 VASHER 6 )
T (F15-00000008 {4 4 TUBE, FLANGE 1
8 |PL5-00000009 ¥H4E WASHER, WAVE 1
9 |T15-00000008 RRER RANDLE, GEAR SHIFT 1
10 [T15-00000003 R SHIFT ROD {
11 |F15-00000012 %% SPRING, CLAVP ]
12 |R4-01090003 R RELEES FRICTION BLOCK 1
13 |115-01020003 REFXA% ENGINE STOP SWITCH ASSY 1
14 |715-01000003 RERALHE WASHER, NYLON 1
15 |F4-01090100 FAITHAH% THROTTLE LEVER ASSY 1
16 [T15-01000002 VAT WASHER, VAV 1
17 |115-01000001 itz (&) BANDLE BUSHING, UPPER 1
18 (R4-01090401 EELE AR STOPER, HANG ROPE ASSY 1
19 |R4-08000104 T4 STICKER 4 1
20 |GB/T91-6 1. 6x12 Fod ol 6x1l COTTER PIN OL. 6x12 1
20 [F4-01090200 BhRERaas BOLT, FRICTION ADJUSTING 1
22 [R4-08000105 HES STICKER § 1
23 |115-01020001 ERFR BANDLE, STRERING 1
24 |0B/T848-10 MEE 10 SMALL WASHER 10 1
25 |6B/T820-M5x25 TFEFTLEL Msx2S SCREW N5x25 {
26 (T15-01020400 BN FRERAH GRIP ASSY,STEERING HANDLE | 1
27 |F4-01090007 E4%% SPRING, COMPRESSION 1
28 |F4-01090006 #E BUSHING 1
29 |T15-01020002 FAITE 2] FIXED PLATE, THROTTLE 1
30 |6B/T818-M5x12 R L BT Nox1) SCREW MSx12 )
31 |CB/T899-H8x25 FLERMSx25 (AR) DOUBLE HEAD BOLT M8x25 1
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Fafk | AERERK
PARTS NAME: | UPPER CASING

SN PART NO. DESCRIPTION DESCRIPTION QY REMARKS
SBEE | RS FH4H (E 0 FHEAR X L6 4 it

1 |T15-02000001L AEEEEK (1) UPPER CASING (L) 1 L

T15-02000001 ALEERR (5) UPPER CASING (S) S

2 [T15-04000026 FARERHY GASKET, EXHAUST PIPE 1

3 [T15-04000027 #49% EXHAUST PIPR |

4 |GB/T97.1-6 T4H6 VASHER 6 5

5 |6B/T5783-M6x20 7 g #Mex20 BOLT M6x20 5

6 |T15-04000028 BEBEHER DAMPER, EXHAUST PIPE |

T | T15-00000004 Rl o4 GASKET, ENGINE 1

§ | F15-00000006 T4 o 6x12 DOVEL PIN ®6x12 )

g |T15-02000005 ALRERBSEL RUBBER PLUG, UPPER CASING | 1

10 [CB/T97.1-8 THES VASHER 8 6

11 | GB/T5783-M8x30 AR EAN8x30 BOLT H8x30 6

12 | GB/T818-H6x10 A LA SCREW M6x10 1
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Fhksh: KR

PARTS NAME: |BOTTOM COWLING
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEE | RERT REAR (X FHEAR G §E F2id
1 |GB/T5783-M6x25 N A S HM6x S BOLT M6x25 4
7 |6B/T97.1-6 THES VASHER 6 4
3 [F15-05000005 WE B LINER, SHOCK ABSORPTION 4
4 |P15-05000004 RERE SHOCK ABSORPTION 4
5 [T15-03000009 TEY 55 LOCKING ASSY,TOP COWLING | 1
6 [F15-05000023 Y 4H WASHER, VAVE ]
T |T15-03000012 TE4 BEHE A4 AD BUSHING B {
8 |CB/T6170-M6 AR NUT Mo 1
9 |GB/T5783-N6x25 7 f b Mox2S BOLT Mgx25 1
10 [T15-03000011 REH LR BANDLE, TOP COWLING q
11 |T15-03000008 REHFFREAMEA BUSHING A 1
12 |T15-03000001 EE BOTTOM COWLING 1
13 [T15-00000002 KEF 4 SEAL, BOTTOM CONLING 1
14 |T15-03000002 HohbE SHEATH, VAVE 1
15 [T15-03000007 B s =B RUBBER PLUG, CIRCULAR B 1
16 |F15-05000007 52 4B RUBBER PLUG, CIRCULAR |
17 {T15-03000004 57 i £ 3N RUBBER PLUG, CIRCULAR A 2
18 |F15-05000009 BB A% NIPPLE, PLASTIC |
19 |F15-05000033 FHEEFPE JACKET, SHIFT LEVER 1
20 [F15-05000008 HiR&FEA CLAVP A 1
21 [F15-05030002 HRER COVER, LOCKING BLOCK ]
22 [T15-00000100-A AR GEAR SHIFT RANDLE ASSY 1
23 |GB/T818-¥5x12 TR LR Moxl) SCREW M5x12 1
24 |6B/T93-5 B S SPRING WASHER § 1
5 (o197, 1 VY VASIER 1 2
26 |T15-00000101-4 T EfiE BUSHING, SHIFT GEAR HANDLE | 1
27 [T15-00000102-4 RHFRHLHE VASHER, SHIFT GEAR HANDLE | 1
28 [F8-03000005 vESS TIW) CIRCLE ¢1.2 1
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WL | BHAS
PARTS NAME: | CONTROL SYSTEM
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE  |RERT AR (X FHEAR G §E it
1 |F25-05160002 ¥%61 COLLET @1 1
2 |T15-04040003 BRSEENE 24 FIXED PART, R0D {
3 |T15-04040004 By g EER ROD, INPULSER COIL ]
4 |CB/T6170-5 NHEE NS NOT 5 |
5 |T15-04040005 B R B TIE-IN, INPULSER COIL ]
6 |T15-04030101 W R ROCKER, THROTTLE ]
T |GB/T6170-M6 AR N6 NUT Mg 1
8 |T15-04030103 355 COVER, NUT 1
9 |T15-04030102 X 15 COMPRESSION SPRING 1
10 |GB/T818-M8x30 T KA Noxd0 SCREN Méx30 1
11 [T15-04030007 BEHE SWIST SPRING, ROCKER ]
12 |T15-04030003 W BHE BUSHING, THROTTLE 1
13 |T15-04030006 Natss i & TORSIONAL SPRING, DRIVEN WHEEL | 1
14 |115-04030005 W TRAT BN R R DRIVEN PULLEY, THROTTLE 1
15 |F15-07000016 HITE W BEREL JOINT, THROTTLE CONTROL 3
16 |T15-04000014 HITH WA LINK, THROTTLE CONTROL q
17 |T15-04030004 WA BERER DRIVE PULLEY, THROTTLE 1
18 |GB/T5783-M6x12 AL ER Mox1) BOLT Mex12 {
19 |GB/T5782-M6x65 A AER Mox5 BOLT M6x65 1
20 |GB/T97.1-6 F4Eo VASHER 6 3
2 [T15-04030002 IR BEE JACKET, THROTTLE CONTROL ]
22 |T15-04030001 WA EE K FIXED PLATE, THROTTLE CONTROL| 1
23 |GB/T5783-M6x20 NALER Mex20 BOLT M6x20 )
24 [T15-04000022 LEES L TUBE, DETENT ]
25 |T15-04000020 HaB5ED ROCKER "B, DETENT ]
26 | T15-04000021 Ha g TNIST SPRING, DETENT ]
2| T15-04000019 LEE3 CONNECTING ROD, DETENT ]
28 | GB/T818-M5x12 T L EAT WSxl2 SCREW M5x12 )
29 | 6B/T97.1-5 T4HE S WASHER § )
30 [T15-04000018 HaBaEA ROCK "A", DETENT q
3| T15-04000600 A% SHIFT ROD ASSY ]
32 |T15-04000700 AR BRACKET, SHIFT ROD ]
33 | T15-04000016 S SUPPORT SPRING ]
34| T15-04000017 BAEFE SHIFT ROD BASE 1
35| T15-04000029 BHEEHF SHIFT ROD 1
36 |F15-05000035 EREE COLUMNAR NUT ]
37 | GB/T41-M6 NS Mo NUT M6 1
38 | T15-04000800 LEET ST TIGHTVIRE ASSY, DETENT ]
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FHMAR: | ATRERK L BsA4 1

PARTS NAME: | LOWER CASING & DRIVE 1
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FHEAR: | ATRERK ¢ BaZ4 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH  |RUEGRT FHEAR (B REARGED $E it
I [F15-06000001 AT RERK GEAR CASB 1
2 [F4-03000023 WL EE PLUG, STRAIGHT SCREW )
3 [F4-03000024 L A GASKET, STRAIGHT SCREW PLUG | 2
4 |F15-06000010-1 EAERERE (4:0.05X)  [SHIM(t: 0. 10m)
F15-06000010-2 EAERERE (£:0.302%)  [SHIM(t: 0. 30m)
F15-06000010-3 TAERERF (6:0.402%)  [SHIM (t: 0. 40m)
F15-06000010-4 FASERERF (t:0.50Z%)  [SHIM (t: 0. 50mm)
S NN 47-30205 1L B&ATHA BEARING 30205 1
6 [F15-06010000 EfERA% FORVARD GBAR ASSY 1
T |F15-06070004 BARH PIN, CLUTCH 1
8 |F15-06070003 NHE6E CLUTCH 1
9 [F15-06070005 HAER RING, CLUTCH 1
10 |F15-06070006 TR PLUNGER, SHIFT |
11 [F15-06070002 HABUE SPRING, CLUTCH 1
12 |F15-06070001 by 34 SHAFT, PROPELLER |
13 [F15-06070007 G E R WASHER, REVERSE CEAR 1
14 |F15-06080005 I GEAR, REVERSE 1
15 [F15-06080006-1 BAERER K (£:0.102%)  [SHIM(t: 0. 10n0)
F15-06080006-2 BRERER K (6:0.202K)  |SHIN (t: 0. 20nm)
F15-06080006-3 BAERERE (t:0.30%%)  [SHIN(t: 0. 30mm)
F15-06080006-4 BRERIER R (1:0.40%%)  [SHIM(t: 0. 40nm)
F15-06080006-5 BRE R K (1:0.502K)  [SHIM(t: 0. 50nm)
16 |6B/T276-6005 FORAA 6005 BEARING 6005 1
17 |F15-06080002 ATRiKE0EEA 0-RING A, COVER 1
18 |F15-06080003 ATH&E0H ED 0-RING B, COVER 1
19 |F15-06080001 ATEERfkE GEAR CASE GLAND |
20 [KOY0 17BM2312 4 HA 17BN2312 BEARING 17BM2312 1
1 |FL5-06080004 e 1 Tx30x6 (BB ) [0IL SBAL 17x30x6 )
22 |FL5-06080000 ATRERKE A4 GLAND ASSY, GEAR CASE 1
23 |6B/T97.1-6 T4H 6 VASHER 6 )
24 [GB/T5783-M6x20 AR N6x20 BOLT Méx20 2
25 |F15-06000005 o 34 GASKET, DRIVE SHAFT BASE 1
26 [NSK F1420 Rt A& FL420 BEARING F1420 1
27 | F15-06000006 KRAZE BUSHING, NYLON |
28 |F15-06020001 R BASE, DRIVE SHAFT 1
29 [F15-06020004 08 /& 0-RING 1
30 |6B/T97.1-8 T4H 8 VASHER 8 2
31 |GB/T5783-M8x25 AAEA W8x25 BOLT M8x25 2
3 |F15-06020002 WEARHA CYLINDRICAL BRARING 1
33 |F15-06020003 Bahhih 2083066 (&) |0IL SEAL 20x30x6 )
34 [F15-06040000L Bk 1) DRIVE SHAFT ASSY (L) 1
F15-060400008 Fakas DRIVE SHAFT ASSY (5)
35 [F15-06000013 FH% WOODRUFF KEY, FLYWHEEL 1
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FHEAR: | ATRERAK & BHE4 1
PARTS NAME: | LOWER CASING & DRIVE 1
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEE | RHRT FHAR(EX) FHAR GEX) §E G 2id

36 |FL5-06000007 MR GUIDE PLATE, WATER PUMP 1

37 |TASO F404-31-45 AREOR 5 5 B31-45 0-RING P404-31-45 1

3 [F15-06050000 KR RAH INPELLER 1

39 |F15-06060002 KRR INNER COVER, VATER PUMP 1

40 [F15-00000013 T ¢ 4x12 DOVEL PIN ¢ 4x12 )

a1 [F15-06060001 KEEK VATER PUMP HOUSING 1

4 [F15-06060004 REAEEHE SEAL, VATER [UMP HOUSING 1

43 [F15-06000014 REE R FIXED PLATE, WATER PUMP )

44 |GB/TS783-M8x4S AAER N8xd5 BOLT M8x45 4

45 [T15-08010000L ERmBAE (L) CAM ASSY, SHIFT ROD (L) 1 L
T15-080100008 ERMBAE () CAM ASSY, SHIFT ROD (S) S

46 |F15-06000020-1 TEMARF WASHER, BEARING 1

41 [F15-06000009 MEBIER K (t:1.208%)  [SHIM, PINION(t: 1. 20nm) 1

48 [F15-06000011 M PINION 1

49 [F15-06000012 MEBEE N8xt NUT, PINION Ms8x1 1

50 [TE15-04000018 MR B WASHER, PINION 1

51 {T15-08000000L ATREA% L) GBAR CASE ASSY (L) 1 L
T15-080000008 ATRE4AE ) GEAR CASE ASSY (§) S
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FHMAR: | ATEERAK L BoZ4 2
PARTS NAME: | LOWER CASING & DRIVE 2
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FHMAR | ATEERK & Bs44 2
PARTS NAME: | LOWER CASING & DRIVE 2
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEH | R4RT FHLH (X RH4H GE0 $E it
1 |CB/T820-M5x25 TFEALTLEA M5x1s SCREW M5x25 1
2 |F15-06000003 #A0 B VATER INLET B 1
3 |6B/T5783-M6x30 AR N6x30 BOLT M6x30 1
4 |6B/197.1-6 T4 6 VASHER 6 1
5 |6B/7861. 1-6 g WASHER, INTERNAL TOOCH 6 1
6 |F15-06000004 AT ANODE 1
7 |F15-06000015 Wil CUSHION, PROPELLER 1
g [F20-04050000 B 3910 PROPELLER ASSY 3-9%'x12" 1
FIS-00090000-11  |@tjedpsss 3-9'x11" PROPBLLER ASSY 3-9Lx11"
TE15-04020000 MR A 3-9x10" PROPELLER ASSY 3-hrx10"
F15-06090000-8 HL A 3-9hxp PROPELLER ASSY 3-Oivxg"
9 |GB/T96-10 K48 10 BIG WASHER 10 1
10 |F15-06000016 FRAEER CASTLE NUT 1
11 |6B/T91-2. 5x20 Fos 2510 PIN, COTTER 2. 5x20 1
12 |6B/T5783-N8x30 NAEH W30 BOLT M8x30 4
13 |6B/T97.1-8 THE 8 VASHER 8 4
14 |F15-06020005 BT HA SEAL, RUBBER 1
15 |F15-02000004 KE Tk RUBBER SEAL, WATER TUBE 1
16 |T15-02000004L A€ (L) TUBE, VATER (1) 1 L
T15-020000048 *E ) TUBE, VATER (5) S
17 [F15-02000006 AEFHEHE QUADRATE SEAL, VATER TUBE 1
18 |F15-00000013 TR §dxi) DOWEL PIN ¢ 4x12 )
19 |GB/T6182-M5 EABEHEA A EEE M5 |L0CK NUT S 1
20 |F15-06000002 #kno A WATER INLET A 1




PAGE 17 OF 40

T15(T9. 9) E 4t
5
ELECTRICAL

W4

PARTS NAME:

~—

(o

4/




T15(T9. 9) B4 F it

PAGE 18 OF 40

FaHEH: | BA

PARTS NAME: | ELECTRICAL
SN PART N0 DESCRIPTION DESCRIPTION Ty REMARKS
5858 | RS AR X FHALH GEX) §i8 &
L |15-04000012 1HhgE NUT, FLIVHEEL 1
2 T15-04000011 ThESLE WASHER, FLYWHEEL NUT 1
3 |T15-04000400 TRA% FLYWHEEL ASSY 1
4 (GB/TS783M6x3S AR N6x3S BOLT M6x35 )
5 |6B/191.7-6 THE¢ WASHER 6 11
6 |GB/T5783-M6xd0 NAER Moxd0 BOLT M6x40 2
T |T15-04000300 e s BA% POVER SUPPLY COIL ASSY 1
8 [T15-04000200 e L EAH MAGNETO COIL ASSY 1
9 |715-04000008 44 (f5) BUSHING A (LOVER) 2
10 |T15-04000009 #4B (%) BUSHING B (UPPER) )
1T |T15-04000007 784 EE e FIXED PLATE, MAGNETO COIL {
12 [T15-04040000 BEBELH IMPULSER COLL 1
13 |CB/T5783-M6x12 AR Mexl) BOLT M6x12 3
14 |F15-07000004 ThtER WOODRUFF KEY, FLYWHEEL 1
15 [T15-04000900 BXER C.D. I UNIT ASSY 1
16 [GB/T5783-M6x20 AR N6x20 BOLT M6x20 )
17 |T15-04000024 ] GROUND WINE {
18 [T15-04001200 RER AL IGNTTION COIL ASSY B 1
19 |GB/T5783-M6x18 NAEER Mox18 BOLT M6x18 )
20 [F25-05000016 REEX CLAYP, NYLON 1
20 [T15-04001100 BERAHE TGNITION COIL ASSY A {
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PARTS NAME:

INTAKE
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FHELH%: |REAES
PARTS NAME: | INTAKE
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SREE | RS FHAR (X REAH G yE &t
1 |T15-04050000 i) INTAKE VALVE ASSY 1
T9. 9-04050000 i) INTAKE VALVE ASSY 1 79.9
] |T15-04050100 WEARH R AR E RETAINER, INTAKE VALVE 1
3 |6B/T5783-M6x20 A AR HEx20 BOLT M6x20 3
4 |GB/T9L.7-6 THES VASHER 6 5
5 |T15-04060000 L Ba% CARBURETOR ASSY 1
6 |6B/T823-M3x6 TR M LB SCREW M3x6 6
T |6B/193-3 BELE? SPRING WASHER 3 6
8§ |T15-04050002 AR i R LIMITATIVE PLATE, VALVE )
T9. 9-04050002 #AR K RAS LIMITATIVE PLATE, VALVE ) 79.9
9 |115-04050001 #ARK PLATE, INTAKE VALVE )
10 {T15-04000500 #AHFEAL INTAKE MUFFLER 1
1 (pa-04060002 0% & ¢ 35. 2x1.9 0-RING ¢ 35.2x1.9 1
12 T15-04000504 L4 E WASHER, FLANGE )
13 |GB/T5782-N6x115 AR Nox115 BOLT M6x115 )
14 115-03010001 G HANDLE, CHOKE 1
15 [F15-05010001 BR1ERE COLLAR, CHORE {
16 |115-03010003 BAITEH () ROD, CHOKE () |
17 [115-03010002 NN §TS RUBBER COLLAR, CHOKE 1
18 |F15-07000016 TR TIE-IN, THROTTLE CONTROL 1
19 |115-03010004 BN E ROCKER, CHOKE 1
20 |GB/T845-ST4. 8x16 TR L H 4T ST4.8x16 |SCREW, ST4. 8x16 1
2 [6B/196-5 KHES BIG WASHER § 1
22 |T15-04000505 FAHTBHL PLUG, INTAKE MUFFLER 1
23 |T15-04000015 BRI TE A (K) ROD, CHOKE (L) 1
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CYLINDER & CRANKCASE

A

PARTS NAME:
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FUELH: | Al
PARTS NAME: | CYLINDER & CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SBEE RS FHEAR (X FHEAR GEX) & F2id
1 |T15-07010000 ALAHLEE A4 CRANKCASE ASSY 1
2 |T15-04010103 S ANODE |
3 |6B/T819. 145x15 T2 LA W51 SCREW M5x15 1
4 | T15-04000100 fxg 44 CASKET, CYLINDER HEAD |
5| TL5-04000001 A CYLINDER COVER |
6 |NCK BPRTHS XLk SPARK PLUG )
T |T15-04000010 TEE THERMOSTAT i
8 |T15-04000003 ThRER S CASKET, THERMOSTAT 1
9 |T15-04000004 THREE COVER, THERMOSTAT 1
10 |115-04000013 e EEC CLIP C,FUEL PIPE 4
11 |T15-04000005 E5% ¢ Txd L. 5x212 HOSE ¢ Tx ¢ 2. 5x212 )
12 |115-04010200 AR WATER NOZZLE ASSY, 0UT )
13 |F15-00000006 A4 o 6112 DOVEL PIN ¢ 6x12 )
14| T15-04010202 A% WATER NOZZLE, OUT 1
15 | T15-04010002 FEEH S GASKET, BXHAUST COVER )
16 |T15-04010003 #ANE INNER COVER, BXHAUST 1
17 | T15-04000002 NADEER NTxix3s BOLT M7x1x35 11
18 [F15-04000005 W EL WATER NOZZLE ASSY 1
19 |T15-04010500 BESNEHE OUTER COVER ASSY, EXHAUST 1
20 |T15-04000006 Bl A% ¢ 10x ¢ 5x300 HOSE ¢ 10x ¢ 5x300 1
21 |GB/T5783-M8x60 NaRE M8x60 BOLT M8x60 6
22 |CB/T97.1-8 FHES WASHER 8 6
23 | 6B/15783-M6x20 AR Nox20 BOLT M6x20 4
24| 6B/197.1-6 T4HES VASHER 6 17
25 | 6B/T5783-M6x30 AR N6x30 BOLT M6x30 13
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FHHAR |haeER
PARTS NAME: |CRANKSHAFT & PISTON
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FHHLR: | dMeER
PARTS NAME: |CRANKSHAFT & PISTON
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
Lain i I dix &l 45 (0 FHEAR G $E G2id
1 T15-04020107 H 33 FPT 23x36x13-2 0IL SBAL 23x36x13-2 1
) |T15-04020002 WALR COVER PLATE, BEARING )
3 [KOYO 6205 LT Kb o5 11 BEARING 6205 LT 3
4 |T15-04020102 4 PIN, CRANKSHAFT )
5 |T15-04020106 YR BLOCK, SWING D 1
6 T15-04020103 EFRE K THRUST WASHER, CONNECTING ROD| 4
T [T15-04020201A hH CONNECTING ROD )
8§ |T15-04020108 Rt A NEEDLE ROLLERBEARING )
9 |T15-04020105 iy L3R C BLOCK, SWING C {
10 |T15-04020300 YR SEAL RETAINER ASSY 1
11 |T15-04020104 i A AB BLOCK, SWING B 1
12 |115-04020101 HB A BLOCK, SWING A i
13 |T15-040200004 B AL CRANK SHAFT ASSY 1
14 |T15-04020001 A FIXED WASHER, CRANKSHART |
15 |T15-0401040 Y3 7 ROB 35 0-RING 1
16 |T15-04010403 W E KA 155387 0IL SEAL A 25x38x7 1
17 |T15-04010404 Wi 3B 25x38x6 0IL SEAL B 25x38x6 1
18 [F15-04000008 B 13x25x6 0IL SEAL, SKELETON 13x25x6 | 2
19 [115-04010401 :ED AN SHELL, 0IL SEAL 1
20 |GB/T9L.7-6 T4[ ¢ VASHER 6 1
11 |6B/T5783-M6x16 AR Noxlo BOLT Méx16 1
22 (T15-04020205 HELE VASHER, PISTON 4
23 |T15-04020206 Wét 9 2x13.8 G2 NEEDLE ROLLER ¢ 2x13.8 50
24 [F15-07020005 FEUBRE CIRCLIP 4
25 |F15-07020006 EE4 PIN, PISTON 2
2% (T15-04020202 EE PISTON )
2 [T15-04020500 EERAL PISTON RING ASSY )
28 |T15-04020400 it ki PISTON ASSY )
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FERAR: | RuZ4
PARTS NAME: | FUBL
| ;
O— . 3
= . 11
[T | 5{10
"~ 12
10\Q Q /
9
/> = \ 10
Q7
|
R
\’\j\ .
Z% \9
o (5’\
10
SN PART NO. DESCRIPTION DESCRIPTION Ty REMARKS
SBEH |Z4%T FH4R 0 Fh4R G0 §E F2ia
1 |F4-05000200 Wb 8 L FUEL LINE CONNECTOR (BNGINE, MALE) 1
2 |GB/T5783-M6x20 AR Mox20 BOLT M6x20 |
1 [oB/197.1-6 THE6 VASHER 6 1
4 |R15-07080000 B S FUEL FILTER ASSY 1
s [R15-07080001 K% FILTER BRACKET 1
6 |F15-07080002 JEAR FILTER CUP 1
T |GB/T3452, 1- 32, 5x1. 8 | JEARSE R B 32 5x1.8 0-RING 32. S5x1. 8 1
g |OB/T6LT0-H8 NARE W NUT b8 1
g [F40-05000021 Wil E R FURL HOSE 1
10 |F4-04000030 W%k #B CLIP B, FUEL HOSE 4
11 |T15-04000023 EARE BRACKET, FILTER CUP 1
12 |6B/T5783-M6x10 NAER Mox10 BOLT M6x10 1
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PARTS NAME:
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FUMLH | RABAK
PARTS NAME: | STARTER
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEE | RERT FHEAR (X AR EX §E &it
1 |6B/TS783-M6x20 AR N6x20 BOLT M6x20 3
) |6B/T97. 1-6 T4H 6 VASHER 6 3
3 |Tis-04070101 BABNE CASE, STARTER ASSY 1
4 T15-04070102 YEHE BUSHING 3
5 [F15-07130201 R START WHEEL 1
6 |cB/1896-8 FoE s CIRCLIP § 1
7 |F15-07130107 WHEE SPRING, VOLUTE 1
g [T15-04070006 RABHER WASHER, START WHEEL 1
9 |FI5-07130001 RARER CLAMP PLATE, STARTER 1
10 [F15-07130002 S SPRING, STARTER (LAMP PLATE | 1
11 [F15-07130203 53508 SPRING, TENSION 1
12 [F15-07130204 FHALER LINK, PAVL !
13 [F15-07130202 R+ PAWL, DRIVE 1
14 |B/T5783-M6x16 ~ S BRAT M6x16 SCREVW M6x16 1
15 |T15-04070005 KHEHE SEAL, FORTHY RUBBER |
16 |cB/197.1-6 T4E 6 VASHER 6 1
17 |F15-07130205 Lk START ROPE 1
1§ |F4-04130013 EHBRNE COLLAR, START ROPE 1
19 [Fa-04130101 L EZ HANDLE, STARTER ]
20 |Re-04130102 FEER T COVER, START HANDLE q
2 |T15-04070001 Ha g DETENT q
2 |T15-04070002 Hagds TNIST SPRING, DETENT 1
23 [6B/191-¢ 1. 6x18 Fusol. 6x18 PIN, COTTER ¢ 1. 6x18 q
M4 [T15-04070004 HazeH WASHER, DETENT 1
25 [T15-04070003 HARnE L ROCKER, DETENT 1
26 |6B/196-5 KBE S BIG WASHER § 1
2T |GB/T845-ST4.8x12 |+ A#sk 04T ST, 8x12 [SCREW ST4. 8x12 1
28 [F4-04130100 R FRAL STARTER HADLE ASSY |
29 |115-04070000 RApBAH STARTER ASSY 1
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ZWAHh: | WRAH
PARTS NAME: | TOP COVLING ASSY
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Fhhatk | TELAH
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DBSCRIPTION DESCRIPTION e REMARKS
SBEE | RR5 FHAR (X REAR G & &t

1 |T15-05000000 TEA% TOP COVLING ASSY 1
2 |T15-06000003 73 STICKER 3 1 19.9

T15-06000004 Kl STICKER 4 1 115
3 |GB/T818-M5x12 o AT Mox12 SCREW M5x12 2
4 [115-05000002 REH A SEAL 1
5 [F4-06000005 BEY BOOK, LOCKING 1
6 |T15-05000003 NEHTEE COVER, TOP COWLING MUFFLE 1
7 |F4-06000004 wB R RUBBER GASKET !
8 [OB/T8AS-STS.Sx19  |+epAEA LB SO4T STS. Sx19 |SCREW STS. 5x19 2
9 |GB/T6170-45 NGRS NUT M5 4
10 |6B/197.1-5 F4ES VASHER § 4
11 |F15-08000004 B4 POTHOOK 1
17 [F4-06000006 B4 CUSHION, POTHOOK 1
13 |GB/T818-M5x20 TR L AT M5xL0 SCREV }5x20 2
14 [T15-06000002 i STICKER 2 1 19.9
15 [T15-06000005 Bl S STICKER § 1 T15
16 |T15-06000001 il 1 STICKER 1 1
17 |T15-05000001 TE TOP CONLING 1
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FIEAT | HBER
PARTS NAME: [CARBURETOR ASSY

SN PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SREE | RUEE EHAR ) ERAHED) Y5 Lt

1 |T15-04060000 WHELR CARBURETOR ASSY 1

2 |GB/T818-Mdx10 TR L AT Wdxl0 BOLT M4x10 4

3 (B/194.1-4 Bk SPRING WASHER 4 12

4 |T15-04060003 i PLATE 1
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FRELH |pBELR
PARTS NAME: | CARBURETOR ASSY
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
I B4R (R ARG %8 bit
5 |T15-04060002 v GASKET 1
6 |T15-04060006 (T4 BOLT 1
7 |T15-04060007 wE A ETES SPRING, THROTTLE 1
8 [0B/194.1-3 RUEAED SPRING WASHER 3 4
9 |GB/T818-43x6 TR LEAT M3x6 BOLT M3x6 1
10 |T15-04060104 L APRON, THROTTLE l
11 |CB/1896-4 Fo#E 4 CIRCLIP 4 )
12 |T15-04060102 BHEFAE WASHER )
13 |T15-04060201 BRI & SWING LINK, CHOKE 1
14 |T15-04060001 B A gk CARBURETOR BODY |
15 |T15-04060008 1 NEEDLE VALVE 1
16 [T15-04060011 ok MAIN NOZILE l
17 |T15-04060013 SEEL IDLE JET 1
18 |T15-04060012 Il MAIN JET 1
19 |T15-04060014 g RUBBER CAP 1
20 |T15-04060009 e FLOAT 1
2 {T15-04060010 T4 PIN, FLOAT 1
20 |GB/T818-M4x8 T LA s SCREW Mdx§ 1
23 {T15-04060300 WARA B BODY, FLOAT CHAMBER 1
24 |6B/T823-Mdx14 TEEMELB W14 BOLT Mdx14 4
25 |T15-04060301 HARAR CUP, FUEL PUMP 1
26 |T15-04060017 WA E 44 GASKET, FUEL DRAIN BOLT 1
27 (11504060016 W FUEL DRAIN BOLT 1
28 [T15-04060302 Bz ERE UPPER DIAPHRAGM, FUEL PUMP | 1
29 |T15-04060303 MR £ T R GASKET, FUEL PUMP 1
30 |T15-04060304 MR T FUEL PUMP SHELL 1
31 |T15-04060307 R T RE LOWER DIAPHRAGM, FUEL PUMP | 1
3 |6B/T6170-43 NAGE 3 NUT M3 2
33 (T15-04060308 BHETE LOVER COVER, FUEL PUMP 1
34 |GB/T818-M4x22 TR L AT MdxD) SCREN Méx22 4
35 (T15-04060305 2Rk CHECK VALVE 1
36 |T15-04060306 W 4T SCREW M3x3 1
37 |T15-04060015 5 % A GASKET, CARBURETOR 1
38 (T15-04060202 e APRON, CHOKE 1
39 {T15-04060022 T AL TIE-IN, THROTTLE CONTROL RD | !
40 |T15-04060205 BRI TEHEE ROCKER ARM, CHOKE ROD 1
41 |6B/1879. 2-2x10 ARERBMERS 20 [PIN 2x10 1
42 |T15-04060100 i | TEAT A THROTTLE BAR ASSY 1
43 |T15-04060004 EHEA SCREW, AIR ADJUSTING 1
44 |T15-04060005 REEEE SPRING, AR ADJUSTING 1
45 |T15-04060103 AREEX IS § SWIST SPRING 1
46 |T15-04060203 Biu% SWING LINK SPRING I
47 |T13-04060204 B4k SWING LINK BALL |
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FARAN: |BHA% (18)
PARTS NAME: | CONTROL SYSTEM (REVOTE CONTROL)
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FHAR |BHAE B
PARTS NAME: [CONTROL SYSTEM (REMOTE CONTROL)
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G AR (R ARG %8 bit
1 |F15-00000012 ££1.8 SPRING, CLANP 1.8 )
) |6B/T97.1-8 T4ES WASHER 8 4
3 F25-07000005W BEMEE LA TIE-IN A , CONTROL CABLE )
4 |B/7889. 1M8x1. 25 [IBF2E&f G AREKL 1S [LOCKING NUT M8x1. 25 1
5 |T15-03000200W it [T ATBAL SWING-ROD B ASSY 1
6 |6B/T848-10 NAEL SMALL WASHER 10 1
7 |T15-03000022W KP4 HE WASHER, WAVE 1
8 [T15-03000021W W TBHF#2 BUSH, SYING-ROD )
9 |6B/T5783-M6X16 AR Noxl6 BOLT Mex16 )
10 [6B/T97.1-6 46 WASHER 6 2
11 |T15-03000100 i [ TEATAL SWING-ROD 4 ASSY 1
12 |T15-03000024% | 1 AFB LINK ROD B, THROTTLE 1
13 [6B/T97.1-4 THE4 WASHER ¢ )
14 |6B/T6172. 1-2x10 Fo4x10 PIN 2x10 )
15 [F15-11010000W EENE A CONTROL CABLE ASSY 1
16 |T15-03000300W THEFAE SHIFT LEVER ASSY |
17 |115-03000023W THEFITE BUSHING, SHIFT LEVER |
18 {T15-03000001 k& BOTTOM COVLING |
19 [T15-13000500W B4 % CONTROL WIRE 1
20 |GB/T818-M5x12 A L RAT M2 SCREW M5x12 ]
2 |6B/T97.1-5 TAES WASHER § 1
22 |T15-03000015W YETE BUSHING, WIRE 1
23 [T15-03000400¥ fHEERRAL NOUNTING BRACKET ASSY, CONTROL CABLE| 1
24 [F20-03000202W BHEHX CLAMP, CONTROL CABLE )
25 |6B/1879. 1-3x12 SR EERE R 3x1) PIN 3x12 )
26 {T15-03000401 BHEE R MOUNTING BRACKET, CONTROL CABLE | 1
27 |6B/T6170-M6 vk sl NUT M6 )
28 |6B/T5783-M8x30 7 f R AN8x30 BOLT M8x30 1
29 |6B/T6170-48 vk St NUT M8 1
30 [F25-07000006W 4B S 4t SRR S/8" [THIN LOCKNUT 3/8" 2
3 [F13-11020003W 3 M PLATE |
3 |F15-11020000 $ERAL STEERING LINK ROD ASSY 1
33 F25-07000304 NAEE/ NUT 3/8" 1
34 F25-07000303W ghdg TUBE, BOLT 1
35 [F15-11020001W A STEERING LINK ROD 1
3 |6B/T97.1-10 THEL WASHER 10 )
37 [F15-11020002W ¥ ERR BOLT, STEERING LINK ROD 1
33 [1ASO F404-24-016  (OHEHE 0-RING |
39 [F25-01010012W B 5 A PLASTIC NUT B 1
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CONTROL BOX ASSY

T1SW (79, 9W) B4+

AL

PARTS NAME:
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FHELT |BYeAH
PARTS NAME:  |CONTROL BOX ASSY
SN. PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SBEE [R5 FHAH(FX) FELEH(ED HE i
1 |T15-10000000W B aak REMOTE CONTROL BOX 1
2 [HT2. 5460 RAALH TIE, NYLON 60x2. 5 )
3 |T15-10000100W BYULRA CONTROL WIRE ASSY |
4 |F15-11000002% BASTER MOUNT PLATE, CONTROL BOX 1
5 |B/7819. 2-5x12 +F LA M5l SCREV M5X12 )
6 |F15-13020007% L ER NEUTRAL THROTTLE LEVER 1
7 | F15-13000005W fH A E BUSHING, CAM )
8 |F15-13020006W R EE BUSHING, NEUTRAL THROTTLE LEVER | 1
9 |T15-10000001¥ L LUET) RUBBER PLUG A 1
10 |F15-11000001% WER RS RUBBER BLOCK 1
11 |T15-10000002% BB M LB RUBBER PLUG B 1
12 [F4-01090401 AR TA% STOPER, HANG ROPE ASSY 1
13 [F15-13000400W REF AU ENGINE STOP SWICH ASSY 1
14 [F15-13020001W E)ez COVER, CONTROL BOX 1
15 [F15-130000130 BUENEM SMALL COVER, CONTROL BOX 1
16 [F15-13020003% WY 4HE B WAVE WASHER B |
17 |F15-13020100W SEREAE LOCKED DISK ASSY 1
18 |F15-13020002% % TORSION SPRING |
19 |F15-13020003% YRR LOCKED PULLEY 1
20 [F15-13020004¥ RREEEM SPRING PLATE, PULLEY |
21 |GB/T818-Mdx6 R LM SCREN Mdx6 )
20 |F15-13020000 Blazan COVER ASSY, CONTROL BOX 1
23 [GB/T5783-M8x30 AR M8x30 BOLT M8x30 1
24 |6B/197.1-8 T4H 8 WASHER § 1
25 |F15-13000500W [ 1EE A VACHINE, THROTTLER CONTROL 1
26 [F15-13000007W e WASHER 1
27 |GB/1896-6 FoE 6 COTTRR 6 3
28 |F25-07000007W BENEHL B CONTROL CABLE TIE-IN B )
29 [F15-130000020 hEy ke CAM MECHANTSM 1
30 [F15-13000003 JE(IR:S 3% 1 SPRING PLATE 1
31 |F15-13000004¥ BiLEs PULLEY 1
32 [F15-13000001 E(IE:S 3 SHIFT SPRING LEAF B 5
33 [ F15-12000016 i 16 STICKER 16 |
34| GB/T6170-M6 NG MG NUT Mé 3
35 [F15-13000008W O AR b ANTIFRICATION WASHER, CAM 1
3 |F15-13000700W A SHIFT SWING LINK 1
37 |F15-13000601W UREER UL ADJUST FIXED PLATE |
38 [6B/T5783-M5x25 AR W55 BOLT M5x25 )
39 [6B/T6170-M5 NAEE NS NUT M )
40 |F15-13000602 5 B ADJUSTER PIN 1
41 |6B/T5287-6 ARE 6 BIG WASHER 6 3
42 [F15-13000006W BAFRE F ANTIFRICATION WAHSER, SHIFTING | 1
43 |ps-130000110 THEFIE BUSHING, SHIFT SWING LINK |
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FHMAT (BYean
PARTS NAME:  |CONTROL BOX ASSY
SN, PART 0. DESCRIPTION DESCRIPTION (il REVARKS
SBEE | RUEHE FHAH ($3) FHAH (EX) HE A
44 |F15-130000120 BYeH BASE, CONTROL BOX |
45 |F15-12000013V il 13 STICKER 13 1
46 |F15-13000015W Bk &R WATERPROOF COVER |
17 |F15-130100108 BYFHMALR BLOCK, CONTROL HANDLE |
48 |6B/T956. 1-5 EHHL4E S LOCKED WAHSER )
49 |GB/T819. 2-M5x18 + AL AT M5x18 SCREW M5x18 7
50 [F15-13010003W [ ey PLUG, BUTTON )
1 | F15-13010001 BYFH HANDLE, CONTROL BOX |
53 |F15-13010002W BYFE HANDLEBAR, CONTROL BOX |
53 [GB/T84.5-ST4. 8x12 | TFAEA L E BURAT ST4. 8x1D |SCREW ST4. 812 |
¢ |GB/T818-Mdx10 +E A L2 TMex 10 SCREW M4X10 3
55 |F15-13010009¥ BYFRE COVER, CONTROL BOX HANDLE 1
56 |F15-13010005 E%% COMPRESSION SPRING 1
57 | F15-13010004¥ BYELL SPACER, CONTROL 1
5§ |F15-13010008W AR PLATE, CONTROL SPACER 1
59 [ B/T820-M6x90 TR B TMx90 SCREW M6x90 3
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Rt A
PARTS NAME: | FUEL TANK

SN PART NO. DESCRIPTION DESCRIPTION QrY REMARKS
i & FEAR (X AR GEX) $E &it

1 [F15-09000000 W KR FUEL LINE ASSY 1

2 [F15-10000000 viY-Likis FUBL TANK ASSY 1

3 |F15-10010000 Wi £ 4% FUEL TANK CAP ASSY 1

4 |6B/T818-M5x16 TR AT Mal6 SCREY M5x16 4

s |6B/197.1-5 T4H S WASHER § 4

6 [F15-10020000 WETR R OLEOMETER ASSY 1

7 |F15-10000003 M GASKET 1

g |F15-10000002 W& &R STRAINER, FUEL TANK 1

9 [F15-10000001 Wi Ak FUEL TANK 1

10 |JASO F404-78-31 O 1. 8x3.1 0-RING 7.8x3.1 2

11 |F15-09020000 WL A% () FURL LINE CONVECTOR (BHCING SIDE, FRAALE)| 1

12 |F15-09000003 %3 CLAYP B 4

13 [F15-09000001 WEA(H10xd62080) FUEL LINE A (3 10x 6 6x2080) | 1

14 F15-09030000 FHMRAH PRIMER BULB ASSY |

15 |F15-09000002 HEB(H10xd64850) FUEL LINE B(o10x 6 6x850) | 1

16 [F15-09010000 ML as (#) FURL LINE CONECTOR (URL TANR SIDE, FRWALE)| 1
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PARTS NAME:

APPENDIX 1 (REPAIR KIT)

SN, PART NO. DESCRIPTION DESCRIPTION Q1Y REMARKS
SEEE  |ZpkE B4R (X B4H X 3 4it

1 |T15-04000003 EEER GASKET, COVER )

2 |T15-04000100 fkE A8 GASKET, CYLINDER HEAD 1

3 [T15-04020107 WA 23x36x13-2 0IL SEAL 23x36x13-2 )

4 |T15-04020002 WA EHK COVER PLATE, BEARING )

5 |T15-04020001 WA FIXED VASHER, CRANKSHART 1

6 [T15-04010402 W7 A0 B 0-RING 1

T |T15-04010403 HRERBAA 25x38x7-0  |0IL SEAL A 25x38x7- 1

8 [T15-04010404 WHERBHB 25x38%6 OIL SEAL B 25x38x6 1

9 [F15-04000008 B3 13x25%6 OIL SEALSKELETON 13x25x6 | 2

10 |T15-04010002 BE Eh & GASKET, BXBAUST COVER )
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FHAR | WEL (BEES)
PARTS NAME: | APPENDIX 2 (REPARE KIT)
SN PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
Lain iDL ik .k AR (X FHEAR G §E it
1 |T15-04000026 FATE R GASKET, EXBAUST PIPE 1
) |F15-02000006 KEFHEHE QUADRATE SEAL, WATER PIPE | I
3 |T15-04000028 BEREHER DAMPER, EXHAUST PIPE 1
4 |T15-00000004 RS CASKET, ENGINE 1
5 |F4-03000024 EWREEEHS GASKET, STRAICHT SCREW PLUG | 2
6 |F15-06080002 ATRAEDEA 0-RING A, COVER 1
T |F15-06080003 AT R&EHED 0-RING B, COVER 1
8§ |F15-06080004 V2 0L SEAL )
9 [F15-06000013 LH% WOODRUFF KEY, FLYWHEEL 1
10 |F15-06000005 1 B B GASKET, DRIVE SHAFT BASE 1
11 |F15-06020004 WE 0-RING 1
12 |F15-06020003 Bt i OIL SBAL, DRIVE SHAFT 20x30x6| 2 20x30x6
13 [F15-06000007 MK GUIDE PLATE, WATER PUMP 1
14 |TASO F404-31-45 KEFOHE R 3145 0-RING F404-31-45 1
15 |F15-06050000 KRTBAH TNPELLER 1
16 [F15-06060002 KENR INNER SCOVER, WATER PUMP 1
17 [F15-06060004 RAAEEHE SEAL, WATER PIPE HOUSING | 1
18 |F15-02000004 AEBhBKE RUBBER SEAL, WATER PIPE 1
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THRAH | BfERAER
PARTS NAME:  [PARTS CATALOGUE INDEX
THhKE T THRS B Tk L
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
NGK BPR7HS 12-6 F15-01010105 1-6 F15-06000011 14-48
F4-01010003 1-4) F15-01010200 2-43 F15-06000012 14-49
F4-01010004 1-31 F15-01010201 1-4 F15-06000013 13-35
F4-01010005 2-19 F15-01010202 1-8 F15-06000014 14-43
F4-01090003 6-12 F15-01010302 2-11 F15-06000015 16-7
F4-01090006 6-28 F15-01010303 4-1] F15-06000016 16-10
F4-01090007 =217 F15-01010304 1-15 F15-06000020-1 14-46
F4-01090100 6-15 F15-01010305 1-31 F15-06010000 13-6
F4-01090200 6-21 F15-01010306 1-16 F15-06020001 13-28
F4-01090401 35-12 F15-01010307 -8 F15-06020002 13-32
F4-01090401 6-18 F15-01010308 1-11 F15-06020003 13-33
F4-03000023 13-2 F15-01010309 2-13 F15-06020004 13-29
F4-03000024 13-3 F15-01010311 2-15 F15-06020005 16-14
F4-04000030 25-10 F15-01010312 1-33 F15-06040000L 13-34
F4-04060002 20-11 F15-01010313 1-34 F15-060400005
F4-04130013 27-18 F15-01010314 1-38 F15-06050000 14-38
F4-04130100 27-18 F15-01010315 2-37 F15-06060001 14-41
F4-04130101 27-19 F15-01010316 2-13 F15-06060002 14-39
F4-04130102 27-20 F15-01010317-1 2-39 F15-06060004 14-42
F4-05000200 25-1 F15-01010317-2 1-36 F15-06070001 13-12
F4-06000004 29-7 F15-01010317-3 1-35 F15-06070002 13-11
F4-06000005 29-5 F15-01010400 2-18 F15-06070003 13-8
F4-06000006 29-12 F15-01010402 2-19 F15-06070004 13-7
F4-08000104 6-19 F15-02000004 16-15 F15-06070005 13-9
F4-08000105 6-22 F15-02000006 16-17 F15-06070006 13-10
F8-03000005 9-28 F15-04000005 22-18 F15-06070007 13-13
F15-04000008 24-18 F15-06080000 13-22
F15-05000004 9-4 F15-06080001 13-19

F15-00000006 7-8 F15-05000005 9-3 F15-06080002 13-17

22-13 F15-05000007 9-16 F15-06080003 13-18
F15-00000008 6-7 F15-05000008 9-20 F15-06080004 13-21
F15-00000009 6-8 F15-05000009 9-18 F15-06080005 13-14
F15-00000012 6-11 F15-05000023 9-6 F15-06080006-1 13-15

33-1 F15-05000033 9-19 F15-06080006-2
F15-00000013 14-40 F15-05000035 11-36 F15-06080006-3

16-18 F15-05010001 20-15 F15-06080006-4
F15-01000001 4-10 F15-05030002 9-21 F15-06080006-5
F15-01000002 4-11 F15-06000001 13-1 F15-06090000-11 16-8
F15-01000003 4-9 F15-06000002 16-20 F15-06090000-8
F15-01000004 4-15 F15-06000003 16-2 F15-07000004 18-14
F15-01000006 4-17 F15-06000004 16-6 F15-07000016 11-15
F15-01010001 1-3 F15-06000005 13-25 20-18
F15-01010002 1-10 F15-06000006 13-27 F15-07020005 24-24
F15-01010003 1-2 F15-06000007 14-36 F15-07020006 24-15
F15-01010006 2-20 F15-06000008 14-47 F15-07080000 254
F15-01010007 1-1 F15-06000009 F15-07080001 25-5
F15-01010100 1-16 F15-06000010-1 13-4 F15-07080002 15-6
F15-01010102 2-30 F15-06000010-2 F15-07130001 27-9
F15-01010103 1-5 F15-06000010-3 F15-07130002 27-10
F15-01010104 1-7 F15-06000010-4 F15-07130107 27-1
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PARTS NAME:  [PARTS CATALOGUE INDEX
ZHKE TAIF5 TERE A2 S A2
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
F15-07130201 27-5 F15-13010008WV 36-58 T15-02000001L 7-1
F15-07130202 27-13 F15-13010009W 36-55 T15-020000015
F15-07130203 27-11 F15-13010010W 36-47 T15-02000002 4-19
F15-07130204 271-12 F15-13020000W 35-12 T15-02000003 4-7
F15-07130205 271-117 F15-13020001V 35-14 T15-02000004L 16-16
F15-08000004 29-11 F15-13020002 35-18 T15-02000004S
F15-09000000 37-1 F15-13020003W 35-19 T15-02000005 7-9
F15-09000001 37-13 F15-13020004V 35-20 T15-02010000 4-4
F15-09000002 37-15 F15-13020005W 35-16 T15-02010100 4-1)
F15-09000003 37-12 F15-13020006W 35-8 T15-03000001 9-12
F15-09010000 37-16 F15-13020007W 35-6 T15-03000001W 33-18
F15-09020000 37-11 F15-13020100W 35-17 T15-03000002 9-14
F15-09030000 371-14 T15-03000004 9-17
F15-10000000 37-1 T15-03000007 9-15
F15-10000001 37-9 F20-03000202V 33-24 T15-03000008 9-11
F15-10000002 37-8 F20-04050000 16-8 T15-03000009 9-5
F15-10000003 37-T F25-01010012V 33-39 T15-03000011 9-10
F15-10010000 37-3 F25-05000016 18-20 T15-03000012 9-7
F15-10020000 37-6 F25-05160002 11-1 T15-03000015W 33-12
F15-11000001W 35-10 F25-07000005V 33-3 T15-03000021W 33-8
F15-11000002W 35-4 F25-07000006W 33-30 T15-03000022W 33-7
F15-11010000W 33-15 F25-07000007V 35-28 T15-03000023W 33-17
F15-11020000W 33-32 F25-07000303W 33-34 T15-03000024W 33-12
F15-11020001W 33-35 F25-07000304V 33-33 T15-03000100W 33-11
F15-11020002W 33-37 F40-05000021 25-9 T15-03000200W 33-5
F15-11020003W 33-31 T15-03000300W 33-16
F15-12000013W 36-45 T15-03000400W 33-23
F15-12000016W 35-33 T15-00000001 4-) T15-03000401W 33-16
F15-13000001W 35-32 T15-00000002 9-13 T15-03010001 20-14
F15-13000002W 35-29 T15-00000003 6-10 T15-03010002 20-17
F15-13000003W 35-30 T15-00000004 7-1 T15-03010003 20-16
F15-13000004W 35-31 T15-00000005 4-20 T15-03010004 20-19
F15-13000005W 35-T T15-00000006 4-18 T15-04000001 12-5
F15-130000006W 35-42 T15-00000007 4-21 T15-04000002 12-17
F15-13000007W 35-16 T15-00000008 6-9 T15-04000003 12-8
F15-13000008W 35-35 T15-00000100-A 9-22 T15-04000004 12-9
F15-13000011W 35-43 T15-00000101-A 9-26 T15-04000005 22-11
F15-13000012W 36-44 T15-00000102-A 9-27 T15-04000006 22-20
F15-13000013W 35-15 T15-01000001 6-117 T15-04000007 18-11
F15-13000015W 36-46 T15-01000002 6-16 T15-04000008 18-9
F15-13000400W 35-13 T15-01000003 6-14 T15-04000009 18-10
F15-13000500W 35-25 T15-01000004 -4 T15-04000010 22-1
F15-13000601W 35-37 T15-01000005 -3 T15-04000011 18-2
F15-13000602W 35-40 T15-01010001 4-8 T15-04000012 18-1
F15-13000700W 35-36 T15-01010301 1-14 T15-04000013 22-10
F15-13010001W 36-51 T15-01020001 6-23 T15-04000014 11-16
F15-13010002W 36-52 T15-01020002 6-29 T15-04000015 20-23
F15-13010003W 36-50 T15-01020003 6-13 T15-04000016 11-33
F15-13010004W 36-57 T15-01020100 6-1 T15-04000017 11-34
F15-13010005W 36-56 T15-01020400 6-26 T15-04000018 11-30
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PARTS NAME:  [PARTS CATALOGUE INDEX

THhKE T THRS B Tk L
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO
T15-04000019 11-27 T15-04020500 4-17 T15-04060300 31-23
T15-04000020 11-25 T15-04030001 11-22 T15-04060301 31-15
T15-04000021 11-26 T15-04030002 11-21 T15-04060302 31-28
T15-04000022 11-24 T15-04030003 11-12 T15-04060303 31-19
T15-04000023 25-11 T15-04030004 11-17 T15-04060304 31-30
T15-04000024 18-17 T15-04030005 11-14 T15-04060305 31-35
T15-04000026 7-1 T15-04030006 11-13 T15-04060306 31-36
T15-04000027 7-3 T15-04030007 11-11 T15-04060307 31-31
T15-04000028 7-6 T15-04030101 11-6 T15-04060308 31-33
T15-04000029 11-35 T15-04030102 11-9 T15-04070000 27-19
T15-04000100 224 T15-04030103 11-8 T15-04070001 27-11
T15-04000200 18-8 T15-04040000 18-12 T15-04070002 17-12
T15-04000300 18-7 T15-04040003 11-2 T15-04070003 27-15
T15-04000400 18-3 T15-04040004 11-3 T15-04070004 27-24
T15-04000500 20-10 T15-04040005 11-5 T15-04070005 27-15
T15-04000504 20-12 T15-04050000 20-1 T15-04070006 27-8
T15-04000505 20-22 T9.9-04050000 T15-04070101 27-3
T15-04000600 11-31 T15-04050001 20-9 T15-04070102 274
T15-04000700 11-32 T15-04050002 20-8 T15-05000000 29-1
T15-04000800 11-38 T9.9-04050002 T15-05000001 29-17
T15-04000900 18-15 T15-04050100 20-2 T15-05000002 29-4
T15-04001100 18-21 T15-04060000 20-5 T15-05000003 29-6
T15-04001200 18-18 T15-04060000 30-1 T15-06000001 219-16
T15-04010002 12-15 T15-04060001 J1-14 T15-06000002 29-14
T15-04010003 12-16 T15-04060002 31-5 T15-06000003 29-)
T15-04010103 12-1 T15-04060003 30-4 T15-06000004

T15-04010200 12-11 T15-04060004 31-43 T15-06000005 29-15
T15-04010202 22-14 T15-04060005 J1-44 T15-07010000 22-1
T15-04010401 24-19 T15-04060006 31-6 T15-08000000L 14-51
T15-04010402 24-15 T15-04060007 31T T15-08000000S

T15-04010403 24-16 T15-04060008 31-15 T15-08010000L 14-45
T15-04010404 14-17 T15-04060009 31-20 T15-08010000S

T15-04010500 22-19 T15-04060010 31-1 T15-10000000W 35-1
T15-04020000A 24-13 T15-04060011 31-16 T15-10000001W 35-9
T15-04020001 24-14 T15-04060012 31-18 T15-10000002% 35-11
T15-04020002 24-1 T15-04060013 31-17 T15-10000100W 35-3
T15-04020101 24-12 T15-04060014 31-19 T15-13000500W 33-19
T15-04020102 24-4 T15-04060015 31-37 TE15-04000018 14-50
T15-04020103 24-6 T15-04060016 31-27 TE15-04020000 16-8
T15-04020104 24-11 T15-04060017 31-26

T15-04020105 24-9 T15-04060022 31-39

T15-04020106 24-5 T15-04060100 31-42

T15-04020107 24-1 T15-04060102 31-12

T15-04020108 24-8 T15-04060103 31-45

T15-04020201A 24-7 T15-04060104 31-10

T15-04020202 24-16 T15-04060201 31-13

T15-04020205 24-1) T15-04060202 31-38

T15-04020206 24-13 T15-04060203 31-46

T15-04020300 24-10 T15-04060204 3147

T15-04020400 24-18 T15-04060205 31-40
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